
VFC Index - Watershed (Plan)

Project Name: Lower Kankakee River Watershed Management Plan

Sponsor: Lower Kankakee Watershed Initiative

205j

Contract #: 31203

Josh Brosmer

2018

4/9/22

Document Date: 3/29/2022

2009 Checklist

Grant type:

Project Manager:

Fiscal Year:

EPA Approval Date:

Checklist:

Program: Watershed

IDEM Document Type: Plan

Security Group: Public

County:

Cross Reference ID:

Comments:

Plan Type: Watershed Management Plan

Additional WMP Information

IDEM Approval Date: 3/29/2022

Jasper

82970572

Jasper

HUC Code: 07120001  Kankakee



Page   

 

 

  

2022 

Sara Peel, Arion Consultants, Inc. 

Lana Zimmer, Carolyn Ahler, Derek 

Carty; Jasper County Soil and Water 
[...]
annual rate of erosion that can occur for a particular soil type without causing a decline in long-term 
productivity. Potentially highly erodible soil determinations are based on the slope steepness and length 
in addition to the erodibility index value. 
 
Watershed stakeholders are concerned about soil erosion as indicated by their “soil in water (elevated 
turbidity)” and “elevated nutrients concerns”. As detailed above, soils which have high erodibility index 
values are those that are located on steep slopes and are easily moved by wind, water, or land uses. These 
soils and the associated sediment-attached nutrients often end up in adjacent waterbodies including 
rivers and streams.  Figure 13 details locations of potentially highly erodible soils within the Lower 
Kankakee River watershed. Potentially highly erodible soils cover 7.8% of the watershed or 14,730 
acres. There are no highly erodible soils in the watershed. 
 
Figure 13- Potentially High Erodible Soils (PHES) in the Lower Kankakee River Watershed (Source: 
NRCS, 2018) 

 
 



Lower Kankakee River Watershed Management Plan   January 7, 2022 

Page 27 

 

2.5.3 Hydric Soils 
Hydric soils are those that remain saturated for a sufficient period of time to generate a series of 
chemical, biological, and physical processes. The oxidation and reduction of iron in the soil causes color 
changes characteristic of prolonged fluctuations in the water table. After undergoing these processes, 
the soils maintain the resultant characteristics even after draining or use modification occurs. Watershed 
stakeholders are concerned about flooding specifically noting “the conversion of wetlands into 
agricultural and urban land uses” is one mechanism by which flooding occurs. This conversion also 
reduces the capacity for watershed soils to hold water. Historically, approximately 84,286 acres (45.1%) 
of the watershed was covered by hydric soils (Figure 10). Hydric soils are concentrated in the northern 
portion of the watershed. As these soils are considered to have developed under wetland conditions, they 
are a good indicator of historic wetland locations and therefore will be revisited in the land use section. 
Many of these soils have been drained for agricultural production. 
 
Figure 14- Hydric Soils in the Lower Kankakee River Watershed (Source: NRCS, 2018) 

 
2.6 Potential Sources of Wastewater Pollution 
Wastewater from humans contains various pollutants, but high bacteria counts from E.coli and Fecal 
Coliform are two of the primary pollutants of concern. Untreated sewage from failing septic systems, 
wastewater treatment facility overflows, and unsewered areas can contribute to unhealthy levels of 
potentially disease carrying bacteria to waterways and drinking water supplies.   
 
Wastewater carrying harmful bacteria can be transported via surface and groundwater. Stormwater 
runoff can quickly transport wastewater to surface waterways. When pollutants are released into the 
ground the groundwater can become contaminated. Failing septic systems are an example of a potential 



Lower Kankakee River Watershed Management Plan   January 7, 2022 

Page 28 

 

source of groundwater contamination (see Section 2.5.1). This contamination can make aquifers, or 
underground layers of permeable rock containing water, unusable for private wells or drinking water 
systems. Groundwater contamination is difficult and expensive to clean up.  However, groundwater 
moves more slowly than surface runoff with the contamination typically in a more concentrated area. 
Building codes generally specify that drinking water wells and septic systems must remain a certain 
distance apart to prevent contamination. 
 
Clean water is critical to aquatic organisms and wildlife habitats, along with our desire to use water for 
recreational activities.  The goal of wastewater treatment using facilities or septic systems is to reduce 
the level of pollutants in the water to a level that nature can manage. 
 
2.6.1 Soil Septic Tank Suitability 
Throughout Indiana, households depend upon septic tank absorption fields to treat wastewater. Seven 
soil characteristics, including position in the landscape, soil texture, slope, soil structure, soil consistency, 
depth to limiting layers, and depth to seasonal high-water table, are utilized to determine suitability for 
on-site septic treatment. Septic tanks require soil characteristics that allow for gradual movement of 
wastewater from the surface into the groundwater. A variety of characteristics limit the ability for soils 
to adequately treat wastewater. High water tables, shallow soils, compact till, and coarse soils all limit 
soils abilities in their use as septic tank absorption fields. Specific system modifications are necessary to 
adequately address soil limitation; however, in some cases, soils are too poor for treatment and therefore 
prove inadequate for use in septic tank absorption fields. 
 
Until 1990, residential homes located on 10 acres or more and occurring at least 1,000 feet from a 
neighboring residence were not required to comply with any septic system regulations. In 1990, a new 
septic code corrected this loophole. Current regulations address these issues and require that individual 
septic systems be examined for functionality. Additionally, newly constructed systems cannot be placed 
within the 100-year floodplain and systems installed at existing homes must be placed above the 100-
year flood elevation. However, many residences grandfathered into this code throughout the state have 
not upgraded or installed fully functioning systems (Krenz and Lee, 2005). In these cases, septic effluent 
discharges into field tiles or open ditches and waterways and will likely continue to do so due to the high 
cost of repairing or modernizing systems ($4,000 to $15,000; ISDH, 2001). Lee et al. (2005) estimates that 
76,650 gallons of untreated wastewater per failing septic system is expelled in the state of Indiana 
annually. The true impact of these systems on the water quality in the watershed cannot be determined 
without a complete survey of systems. 
 
The NRCS ranks each soil series in terms of its limitations for use as a septic tank absorption field. Each 
soil series is placed in one of three categories: severely limited, moderately limited, and slightly limited. 
Some soils are also unranked. Severe or very limited limitations delineate areas whose soil properties 
present serious restrictions to the successful operation of a septic tank tile disposal field. Using soils with 
a severe limitation increases the probability of the system's failure and increases the costs of installation 
and maintenance. Areas designated as having moderate or somewhat limited limitations have soil 
qualities which present some drawbacks to the successful operation of a septic system; correcting these 
restrictions will increase the system's installation and maintenance costs.  Slight limitations delineate 
locations whose soil properties present no known complications to the successful operation of a septic 
tank tile disposal field. Soils that are rated moderately or severely limited generally require special 
design, planning, and/or maintenance to overcome limitations and ensure proper function.  
 



Lower Kankakee River Watershed Management Plan   January 7, 2022 

Page 29 

 

Watershed stakeholders are concerned about elevated nutrient and bacteria (pathogen) concentrations. 
The lack of maintenance associated with septic tanks, the use of soils that are not suited for septic 
treatment, and the presence of straight pipe systems within the watershed can lead to elevated nutrient 
and pathogen levels in surface waterbodies. These concerns are exacerbated by the fact that severely 
limited soils cover essentially the entire watershed (Figure 15). Nearly 183,602 acres or 98.2% of the 
watershed is covered by soils that are considered very limited for use in septic tank absorption fields. The 
remaining 3,324 acres (1.8%) are not rated for septic usage as it is not generally industry standard to 
install a septic system in these geographic locations. 
 
Figure 15- Suitability of Soils for Septic Tank Usage in the Lower Kankakee River Watershed (Source: 
NRCS, 2018) 

 
 
2.6.2  Wastewater Treatment and Solids Disposal 
Several facilities which treat wastewater and are permitted to discharge the treated effluent are located 
within the watershed. These facilities are regulated by National Pollutant Discharge Elimination System 
(NPDES) permits. These include several wastewater treatment plants ranging in size from small, local 
plants to larger, publicly owned facilities, and school facilities. In total, five NPDES-regulated facilities 
are located within the watershed (Figure 16). Table 5 details the NPDES facility name, activity, and permit 
number. More detailed information for each facility will be discussed on a subwatershed basis in 
subsequent sections. No municipal wastewater sludge is applied in the Lower Kankakee River 
Watershed. 
 



Lower Kankakee River Watershed Management Plan   January 7, 2022 

Page 30 

 

Figure 16- NPDES-Regulated Facilities in the Lower Kankakee River Watershed 

 
 
Table 5- NPDES-Regulated Facility Information 

Map ID NPDES ID Facility Name Activity 

1 IN0031143 North Newton Jr-Sr High School Elementary or Secondary School 

2 IN0030503 Lincoln Elementary School Elementary or Secondary School 

3 IN0031275 Kankakee Rest Area at I-65 INDOT Rest Area 

4 IN0039926 DeMotte Municipal WWTP Municipal Sewer System 

5 IN0058823 Marti’s Place-Bomars River Lodge Lodge, Restaurant 

 
2.6.3 Municipal Wastewater Treatment and Combined Sewer Overflows 
In the relatively rural Lower Kankakee River Watershed, there are five wastewater treatment facilities 
located within and discharging to Lower Kankakee River or a tributary. These include the DeMotte 
Municipal Wastewater, North Newton Jr-Sr High School, Lincoln Elementary School, the Kankakee rest 
area, and one corporate discharger (Table 5). 
 
The North Newton Jr-Sr High School operates a wastewater treatment plant which serves the school. 
The plant is a Class I facility with a design flow of 0.030 MGD of wastewater and is comprised of 100% 
separate sanitary sewers, with no overflow or bypass points. The plant consists of an extended aeration 
treatment facility with bar screens, aerobic digestion, a final clarifier, effluent chlorination 
/dechlorination, and an effluent flow meter. Bio-solids are stored in a sludge holding tank before being 
hauled off-site. The effluent discharges into an unnamed Ditch to Beaver Creek. 
 
The Lincoln Elementary School operates a wastewater treatment plant which serves the school. The 
plant is a Class I facility with a design flow of 0.0342 MGD of wastewater and is comprised of 100% 



Lower Kankakee River Watershed Management Plan   January 7, 2022 

Page 31 

 

separate sanitary sewers, with no overflow or bypass points. The plant consists of an extended aeration 
treatment facility with a manual bar screen, a totalizing flow meter, and effluent chlorination/ 
dechlorination facilities. Sludge is treated in an aerobic digester and is hauled off-site. The effluent 
discharges to Hibler Ditch. 
 
The Kankakee I-65 INDOT rest area has a wastewater treatment plant which serves an unknown number 
of customers. The plant is a Class I facility with a design flow of 0.0495 MGD of wastewater and is 
comprised of 100% separate sanitary sewers, with no overflow or bypass points. The plant consists of an 
extended aeration treatment facility consisting of flow equalization, a sludge digester, and drying beds, 
two aeration tanks, two stabilization ponds, a flow meter, and UV disinfection. The effluent discharges 
to Otis-Boyle Ditch. 
 
The Town of DeMotte operates a municipal wastewater treatment plant for the community. The plant is 
a Class II facility with a design flow of 0.496 MGD of wastewater and is comprised of 100% separate 
sanitary sewers, with no overflow or bypass points. The plant is an extended aeration treatment facility 
consisting of a fine screen, two oxidation ditches, two secondary clarifiers, UV disinfection, an effluent 
flow meter, and post aeration. Bio-solids are treated in two aerobic sludge digestion tanks and hauled 
off-site. The effluent discharges to Evers Ditch, which flows into the Kankakee River. The boundary for 
this treatment plant is shown in Figure 13. 
 
Marti’s Place-Bomars River Lodge (Jasper County) operates a private wastewater treatment plant. The 
plant is a Class I facility with a design flow of 0.0075 MGD of wastewater and is comprised of 100% 
separate sanitary sewers, with no overflow or bypass points. The plant is an extended aeration facility 
consisting of a grease interceptor, one flow equalization tank, one aeration tank, one clarifier, one 
aerobic digester, chlorination/dechlorination facilities, and an effluent flow meter. Final solids are hauled 
off-site for disposal.   
 
2.6.4 Unsewered Areas 
Approximately 11 unsewered areas were identified within the watershed (Figure 17). Areas that have at 
least 25 houses within a square mile outside of the sanitary district boundaries were classified as dense, 
unsewered areas.  
 
Due to the watershed having a low number of permitted wastewater treatment facilities and zero 
Combined Sewer Overflow areas, it seems reasonable that the primary source for E.coli and Fecal 
Coliform contamination will be from the unsewered areas. As noted, over 98% of the watershed is rated 
as very limited for the use of septic systems. It is likely that multiple septic systems in the watershed are 
not providing adequate treatment of wastewater before release into the environment.  
 



Lower Kankakee River Watershed Management Plan   January 7, 2022 

Page 32 

 

Figure 17- Sewer Districts and Unsewered Areas in the Lower Kankakee River Watershed 

 
 
2.7 Hydrology 
Watershed streams, reservoirs, legal drains, floodplains, wetlands, storm drains, groundwater, 
subsurface conveyances, and manmade drainage channels all contribute to the watershed’s hydrology. 
Each component moves water into, out of, or through the system. Their contributions will be covered in 
further detail in subsequent sections. The unique hydrological conditions of the area such as sub surface 
irrigation, ditch pumps, levees, dikes, high water tables, and highly altered stream channels and ditches 
can make watershed management challenging.  These conditions, combined with the added pressure of 
increased agricultural land use intensity, create the potential for increased water quality problems.  
Public perception of the water quality problems needs to be addressed, such as nutrients leaching into 
surface water and groundwater and sedimentation of the river.   
 
2.7.1 Watershed Streams  
The Lower Kankakee River Watershed includes 1026 miles of streams and ditches (Table 6) and drains 
186,927 acres. The Kankakee River originates near South Bend, Indiana and flows westward into 
Illinois.  The Lower Kankakee River Watershed begins on the border of Jasper and Porter counties and 
continues westward through Newton and Lake counties, eventually reaching the Illinois/Indiana state 
line.  Numerous ditches (named and unnamed) exist throughout the watershed, as a result of dredging 
and channelization (Table 6).  
 
 
 
 



Lower Kankakee River Watershed Management Plan   January 7, 2022 

Page 33 

 

Table 6- Major Stream and Ditch Segments in the Lower Kankakee River Watershed 

Waterbody Name Regulated Drain Length (miles) 

Unnamed Unknown 925.7 

Beaver Lake Ditch yes 1.2 

Best Ditch yes 2.9 

Bogus Island Ditch yes 0.6 

Bosma Ditch yes 2.5 

Boyle Ditch yes 0.3 

Bradbury Ditch yes 1.2 

Carlson Ditch yes 1.5 

Cook Ditch yes 1.0 

David Ditch yes 1.4 

Defries Ditch yes 0.3 

Delehanty Ditch yes 5.9 

Evers Ditch yes 3.2 

Gregory Ditch yes 0.6 